BALLISTIC RESISTANCE TEST

NTS-Chesapeake Testing
4603B Compass Point Road
Belcamp, MD 21017

USA
Test Panel Description: Proprietary.
Sample No.: 7-6
Size: C2 Weight: 2.80 lbs Date Received: 2/8/2018
Avg. Thick: NA Plies/Laminates: NA Via: DHL
Thickness: NA Returned: DHL
Setup
Shot Spacing: NIJ-STD-0101.06 Level llIA Primary Vel. Screens (ft): 6.500, 6.833, Range No.: 5
Witness Panel: Clay 11.167, 11.500 Temp: 67.2 °F
Backing Material: 5.5-in clay/plywood Primary Vel. Location (ft): 9.000 BP: 30.2 inHg
Condition: Conditioned per NIJ-STD- Range to Target (ft): 17.200 RH: 37.8%
0101.06 Section 5 Target to Witness (in): 0.000 Barrel/Gun: CT-1663
Gunner: Tony Contreras
Recorder: Jesse Fulk
Ammunition
Projectile Lot No. Powder
(1) .44-mag., 240-grain SJHP Speer B02X Accurate No. 5

Applicable Standards or Procedures

Clay Drop 1 - Drop Time: 8:15 AM; Block No. 16; Temp: 90.4 °F; Drop Depths: 19.0mm,18.2mm, 19.6mm,17.5mm,17.8mm

(1) NIJ-STD-0101.06 Level llIA
(2) Customer request

Shot Avg.
No. | Ammo | Weight | Time 1 Vel. 1 Time 2 Vel. 2 Vel. Penetration | Deformation Oblig. Footnotes
(gr) (Hs) (ft/s) (Hs) (ft/s) (ft/s) (mm) )
1 1 240.1 3738 1338 3216 1347 1343 None 28.3 0.0
2 1 239.6 3749 1334 3226 1343 1338 None 25.0 0.0
3 1 240.0 3701 1351 3186 1360 1356 None 26.6 0.0
4 1 2411 3731 1340 3210 1350 1345 None NA 45.0
5 1 240.8 3795 1318 3264 1328 1323 None NA 30.0
6 1 240.3 3843 1301 3304 1312 1306 None NA 0.0 (@)
7 1 240.2 3745 1335 3221 1345 1340 None NA NA (b)

Remarks:
Required velocity: 1310 to 1370 ft/s
Projectile yaw check: 0° yaw on all impacts.

Footnotes:
(a) The projectile had insufficient velocity.
(b) Shot 7 replaces shot 6.




